JICK o
Hk 5 100%

IR

R

. ZEHR%M (Frame assemblies)

—. EfH %4 Bushing assemblies)

WA-UTZEA4
WA-UT Parts

———
——r
——
-

Manual

INE
pareeol  GRET | T i beseription |\ KX
1 30122006 240052 MitEa) plug 2
2 21022007 206590 MitE=) plug 1
3 21012018 T washer 1
4 20622019 i plug 1
5 30122008 MitE=) plug 1
6 P01001 AHA5X 13 pin 2
7 30122006 240052 biih= plug 4
8 HO1001 240001 =] ring 3
9 30112001 255002 P8 filter 3
10 30122008 208173 MitE=) plug 2
11 301530001 250117 HLFEMRET shoulder pin 4
12 30112002 250049 iR cover 1
13 501002 7017 WEETMAX6. 5 screw 1
14 10126021 Pkt pin 2
15 30111001 206590 itk N oil level gauge 1
16 501002 7017 WEETMAX6. 5 screw 1
17 30137001 250233 ML fg sticker 1
18 R03001 210679 kT 2.5%X4 pin 2
19 W02003 I8 10 washer 4
20 505001 WEET M10X27.5 screw 4
21 001001 07U 15X 2.65 o ring 1
22 301511024 T H S RET screw 3
23 102001 7084 W24T MAXS screw 5
24 30101005 250003 R4 &5 top cover (right) 1
25 30122003 250004 R4 g gasket 1
26 30122002 250020 R g gasket 1
27 30101004 250069 R 46 76 top cover plate (left) 1
28 100905 Hl5e b chassis 1
29 100906 LA R casing under section 1
42 31122003 R card line piece 1
43 s01002 WRET screw 1
44 302525 0w BT IR A b A front coverasy 1

INH

F5Ref. No ?a?‘jﬁﬁ Refigfaﬁ:f‘ 0 B Description Nﬁﬁr
1 31003002 FRIEMER sleeve 1
2 30103106 210297 JuEZ9i B E) sleeve 2
3 20103047 250141 KA sleeve 2
4 30203004 250146 A EE sleeve 1
5 30203005 251003 AR E sleeve 1
6 30203024 250147 Jid e sleeve 1
7 30203025 250136 LR sleeve 1
8 20622019 biES) plug 1
9 30122039 biES) plug 1
10 30103105 S E R ER bushing 3
11 30103021 250135 BT ER plug 1
12 30103010 EHER bushing 1
13 30103019 AR RS bushing 1
14 30221016 255020 I pipe 1
15 P03005 i 4X8 pin 1
16 100906 250215-2 Ml5e machine frame 1

=. BHEM (Cover assemblies)

INH]

F#5Ret. No ?a?‘jq:lf: Ref%aiﬁ? no B Description Nﬁﬁr
1 504060 7021 HEETMA X 10 screw 9
2 303600 b (A arm cover(top) 1
3 30122005 i plug 1
4 20711055 B Oil Sight Window 1
5 21022003 T B oring 1
6 31022010 o R The head gasket 1
7 207511007 BRET screw 2
8 31112010 EFAT needle bar cover 1
9 31022006 MLk A 26 2 e oring 1
10 13837002 bR b plug 1
11 10122003 FliES) plug 1
12 303599 WISk (W) arm cover(rear) 1
13 301530002 7089 e ) 55 FARAET screw 1
14 31012042 T 2 glass plate 1
15 31012029 g shield 1
16 30111003 250257 L eye guard 1
17 W01002 202875 g sticker 2
18 501006 7009 I24TM3x4. 5 screw 2
19 20131063 PR TR sticker 1
20 W03001 210307 W] washer 2
21 301520001 BRET screw 1
22 31012012 FURZE /RN threan takeup cover 1
23 W02004 303335 H o sticker 1
24 501060 7052 R RRET screw 8
25 s01011 HZ4TM5x10 screw 2
26 31101005 A A front cover 1

27 30209018 BHRRERE block 1

28 501006 7009 I24TM3x4. 5 screw 2

29 501002 7017 I24TMAx6. 5 screw 2

30 30127001 250051 R flat spring 1

31 31101006 Al EEaE S arm cover 1

32 301520003 250014 TR G URET pin 1

33 30128002 201191 TS P spring 3

34 501007 7023 I24TM4x13. 5 screw 2

35 30101063 T2 4% 5 bracket 1

36 s10006 4539 H24ETM5x6 screw 2

37 301520002 250013 T SR 4E & FRARAT screw 1

38 30122015 A cushion 2

39 s01065 7079 WZ4ETM5x6 screw 2

40 30112097 1 T MR 22 lock . . 1 .
T o209 From %,L‘“F”\ L \J%gmﬂﬁﬁSewmgﬂHqchme & Supply L

PO, ZEE#44: (Cloth plate assemblies)
AT % .

R?f.?‘lo ?a?‘jq:l‘l? Ref. ii{j:fr‘ no L Description Nﬁﬁr
1 s01003 7021 IBET M4X 12 screw 6
2 300137 250074-ASD HéaE (WED bed cover (right) 1
3 30115001  |250071-91 HEMR cover 1
4 300139 250052-BSD regasE (BED bed cover (left) 1
5 s02001 7043 BZET M4AX6 screw 1
6 301520004 35 5 AN %T screw 1
7 30128002 (201191 il spring 2
8 s01005 7020 IBET M4X 10 screw 4
9 s10001 B2ATM3X4 screw 2
10 301520005 HHRAET pin 1
11 [30101112 M4 5 cover 1
12 30101111 3% side cover 1
13 300952 36 2H4E (W3 side coverassy 1
14 |s01002 7017 IBETMAX6. 5 screw 1
15 (30127030 0] i X flat spring 1
16 30122015 AT E i #cushion |cushion 1
17 (30112095 w8 flat spring 1

Fi. FHI#EE (Hook shaft assemblies)
A % .

R?f.?‘lo ?a?‘jq:lﬁ Ref. :iﬁ?no L Description Nﬁﬁr
1 400068 250501B-91 T crankshaft assy 1
2 400060 2505009-92 R connection assy 1
3 201520015 |7015 IB5T M3.5X 13 screw 4
4 30104002  [252008 b crank 1
5 505002 4534 IB5T M6X0. 75X screw 1
6 $12002 4545 WZET M3 X 4 screw 1
7 30103004  [250506 2RSS joint 1
8 $12003 4555 W2ET M6 X7 screw 1
9 $10029 4547 IZET M6X0.75X5  |screw 11
10 3012400300 [250508-91 HESETPIN bearing 1
11 30103006  |250508 i bushing 1
12 30103008 (250543 IAFF bushing 1
13 3012400400 HESRTPIN bearing 1
14 (30125006  [250511-1 R gear (lower) 1
15 (30125005 (250530 UNER 72 small gear2 1
16 |B01003 250504-91 K 63047 bearing 1
17 301811004 (4019 L SCRR4T screw 1
18 |W02001 202286 M5 ik washer 1
19 30108001 (250514 P cover 1
20 [S01004 7019 I2ET M4X 7.8 screw 2
21 (30102066 250507 T fh shaft 1
22 (001001 206837 0%URE 15X 2. 65 o ring 1
23 30135002 |206050C EEZe timing belt 1
24 (30126001 250525 5 Y adjusting bar 1
25 (30109001 [201074 LY guide 1

. i (Main shaft assemblies)
AT

Riio ?a;lfq:l‘f Ref.%lfiﬁ%no L Description Nﬁﬁr
1 400307 250526B92 EFAT AN motion assy 1
2 $10004 4592 IEET M8X 1X12 screw 1
3 S01011 7028 25T M5X 10 screw 2
5 S11001 7152 15T M6X0.75X6  |screw 1
6 30103015 250526 RS bushing 1
7 400065 250517A SGE] crankshaft 1
8 400061 253500-92 EFAM connection assy 1
9 201520015 7021 il AU 22 screw 4
10 30104006  [253501A Xl crank assy 1
11 [S05002 4534 IBET M6X0. 75X screw 1
12 30103004 (250506 R IES joint 1
13 [S12003 4555 15T M6X0.75X7  |screw 3
14 [S10029 4547 15T M6X0.75X5  |screw 9
15 30109003 (250524 stiii N IEoN balance weight 1
16 S$10002 4514 W24T M5X5 screw 2
17 3012400400 (250529-91 MHES KT bushing 1
18 30103012 (250529 A bushing 1
19 [30125002 (250521 st i i 2 it gear (upper) 1
20 (30103014 250528 A bushing 1
21 [3012400400 [250529-91 MHES I bearing 1
22 [B01005 & 6203 bearing 2
23 (30202004 Ji il shaft 1
24 (31035002 Fit pulley 1
25 [S12001 4556 R0 SEWBET M6 X8 |screw 1
26 [S10009 4541 24T M6X 8 screw 1
27 [S05004 4501 W2ET M5X 14 screw 1
28 [W01004 204585 M5 washer 1

C - www.supsew.com




13
12

25 ) %j@'

2
4
5

3D

+ . §HHFE84F (Needle bar assemblies)

+. FHEH (Feed dog holder assemblies)

S BEEE ( Looper assemblies)
AE % s
FF5Ref. No - _Jﬁ:%No part Ref%f’iﬁ%no 2R Description Nﬁir
1 3011700900 257550-91 L2 looper 1
2 30104012 252007 e R looper holder assy 1
3 S01004 7019 W24T MAXT.8 screw 1
4 S05004 4501 W24T M5X 14 screw 1
5 02001 303067 M5 ik sring washer 1
6 S01014 7085 HEAT M6X0.75X9.6 screw 1
7 20622019 FiiE=) oil seal 1
8 30102014 252006 Bl shaft 1
9 30110005 252000 A O eccentric assy 1
10 S10006 4539 W24T M5X6 screw 3
11 400063 252001-92 EFFA connection assy 1
12 S01039 7015 W24T MAX 15 screw 2
13 30109007 252010 ST balance weight 1
14 S01009 7011 W24T M3XT7.5 screw 2
15 30104010 252002 TEHES) SR crank 1
16 30128008 240102 FREL washer 1
17 30102013 179399-05 TEAT il pin 1
18 30128032 240062 kA9 washer 1
19 NO1004 4805 BERE M5 nut 1
20 30102015 252003 ALk block pin 1
21 30128010 208028 e washer 1
22 30108002 208029 {42 ] collar 1
23 301512001 5084 HH AR RRET screw 1
24 NO1001 4802 BERE M4 nut 2
25 30102012 252004 PR shaft 1
26 HO05001 205061 R 10 ring 1

+—. ZE5h#H (Differential assemblies)
AT & L
Riio ;a?‘jq:li Ref%?aﬁf‘ no % Description Nﬁir
1 30103032 252531 HE block 1
2 30109016 252532 t X guide/block 1
3 30105012 252533 AT lever 1
4 505005 4531 25T M5 X 12 screw 1
5 301520006 |5316 N ERIRET screw 1
6 30108004  [240271 el ring 1
7 301511007 35827 T4 R4 screw 1
8 301520001 |7066 B R[] 72 MR ET screw 1
9 30127005 (252536 Giib spring 1
10 001005 240129 OFipE 7.5%X1.8 o ring 1
11 3011201100 [252539A91 AR A bracket 1
12 [S01004 7019 25T M4X 7.8 screw 5
13 30122021 (240162 T plug 1
14 3011201300 [252664-91 TR T2 lever assy 1
15 30112015 252538 AR scale plate 1
16 [S01003 7021 TEET M4 X 12 screw 2
17 30203019 (240124 EREES spacer 2
18 20109005 (210171 A stopper 2
19 [301S11008 (2905 WZET screw 2
20  [W01006 201185 Py 4 washer 2
21 301516004 (210167 HE R nut 1
22 [301S30007 |[5486 TR T URAET screw 1
23 (30128014 (211301 i washer 1
24 (301511023 PARIRET (D screw 1

INFHI INH
FF5Ref. No ;a?‘:q:li Ref?:iﬁ.%no % Description Nﬁir Riﬁ}o lt;a?t#bﬁ Ref%:‘zﬁ?no R Description Nﬁir
1 30102008 251000-91 BT needle bar 1 1 3011400700 257259-16F ZER kA A main feed dog assembly 1
2 30102009 206061 AT ALK needle bar pin 1 2 30114001 356, 364i%A T main feed dog 1
3 301511005 5325 EFATAL IR ET screw 1 3 301530003 5590 FEB)IEA F IRET screw 2
4 30105005 206052 EFFFEAT link/needle bar drive 1 4 400066 252500-91 FER)IEA O B main feed bar assembly 1
5 30128030 205097 i o Bt 2R washer 1 5 30114002 356, 364ZFF differntial feed dog 1
6 B07001 240098 K 8X 12X 12 needle bearing 1 6 20123021 202175 TR 0il wick 1
7 30102050 251010A TEAT i Btk eccentric pin 1 7 30103022 204129A e bushing 1
8 30109004 206063 BF R B block 1 8 $10006 4539 WZET M5X6 screw 3
9 30109005 206062 W5 guide block/needle bar 1 9 30102016 2041284 {2l eccentric pin 1
10 301511024 7082 T H G RERRET screw 1 10 301512001 5084 [HRRIRAET screw 1
11 S01003 7021 H24T M4 X 12 screw 2 11 30109008 205857 VE B block/feed bar guide 1
12 30127003 251009 B spring 1 12 30128011 2044394 i Lo H washer 1
13 30123002 179040-05 EH felt 1 13 301517002 5317 i Lo AR AT screw 1
14 30134001 257518-56 3564l needle holder 1 14 30109009 252504 VREET guide (right) 1
15 $10026 4554 H2ET M3X3 screw 3 15 30103031 206571 ZHEER bushing 1
16 30115002 35651k needle plate 1 16 30109010 252507 VEEL ) guide (left) 1
17 301517001 5373-HC B RUIRAT screw 2 17 02003 7019 BEEE MAX T screw 2
18 30109006 251007 A R bracket 1 18 30122020 206133 F o oilshield 2
19 501004 7019 B2AT M4X 7.8 screw 3 19 30109011 252509 MEEEEET I cover 1
20 30122018 240123 By cushion rubber 1 20 30109012 252508 EET/d guide (lower) 1
21 30123014 202176 Mk 0il wick 1 21 S01005 7020 H2ET M4X 10 screw 2
22 30112009 206524 THZEFE 0il wick retainer 1 22 B07002 206128 K 12X 15X 10 needle bearing 1
23 30117001 WAL needle 3 23 30109013 252519 EVREES block 1
24 502007 IBATM3 X 5 screw 1 24 30108003 252520 Lizee] ] washer 1
\. P44 (Needle guard assemblies) 25 30104013 206562 FEREAT L link/main feed 1
A 26 B07003 206125 WK 17X 21X 10 needle bearing 1
FPSRef. No ;a}:q:}ﬁ Ref?fﬁf no K Description Nﬁir 27 30103023 252521 TR eccentric 1
1 B01001 K 60047 bearing 1 28 30103024 252522 EAT T regulator 1
2 S10028 4539 IZET M5X 6 screw 2 29 3010306500 252523-91 e e eccentric retainer 1
3 400062 255501-92 R connection assy 1 30 301S30004 252516 T B4 T screw 1
4 501039 7015 15T M4X 15 screw 2 31 30128012 240125 THE TR i gl spring 5
5 301511024 7082 WP RERRAET screw 1 32 30103026 252525 EAlEES spacer 1
6 30104007 306093 g crank 1 33 301516001 252543 T MR R nut 1
7 301512001 5084 AR AR ET screw 2 34 S10002 4514 $24T M5X5 screw 1
8 30126003 205495 A Y pin 1 35 301530005 206120 FBNEAT screw 1
9 30102011 251518 Eakc shaft 1 36 30103027 206119 EEFRE bushing 1
10 30123001 206748 B felt 3 37 30109014 206563 AT B guide block 1
11 30123014 202176 ik oil wick 1 38 30128013 200098 E90 washer 2
12 30128008 240102 EaR e washer 1 39 201516003 NO3 HZE} nut 2
13 H05001 205061 4/ 10 ring 1 40 301530006 206123 FEE T BIRET screw 1
14 30122019 2040527 bHES o0il seal 1 41 30103028 206566 EENE bushing 1
15 30104009 251519 kPR lever assy 1 42 30129001 206565 PIRREE]] ring 1
16 S05003 4500 BEETM5 X 10 screw 1 43 30105010 206564 FEBIEATIEFT link/differental feed 1
17 W02001 303067 M5 itk washer 1 44 30109015 251520 F SR bracket 1
18 501002 7017 25T M4X6. 5 screw 1 45 S01004 7019 H2ET MAX 7.8 screw 3
19 30117002 2575518 SRR needle guard (rear) 1 16 30102017 252526 BT PR L pin 1
20 30117003 257553 (R Ee needle guard (front) 1 47 30127004 240122 EFPRR T spring 1
21 S01012 7031 H2ET M2.5X4 screw 1 48 001004 206366 O7UpE 4X1.8 o ring 1
22 001001 0B 15X 2. 65 oring 1 49 30128032 204585 E2% washer 1
23 30110002 251517 oy 5 eccentric 1 50 105002 200555 4k 5 ring 1
24 30122017 S RES) 0il seal 2 51 30103029 206569 EEEAYEE pin 1
52 $12005 4546 W2ET M4 X 4 screw 1
53 3010401500 252527-91 ZHRE I crank 1
54 501012 7031 I2ET M2.5X 4 screw 1
55 30102018 252510 ZEE shaft 1
56 $10002 4514 WZET M5X 5 screw 1
57 30123008 207925 MR LB felt 2
58 30103030 240119 FH AT B spacer 1
59 30126016 BT PR L pin 1
60 30127026 T BE T spring 1
+=. ER#HH (Presser form assemblies)
AT % .
Riﬁ}o ?a?fiﬁ Ref. :‘Zﬁ?no R Description Nﬁir

1 310830002 253000-91 Vi T MR ad justing bar 1

2 301516005 253003 B nut 1

3 30227008 240252 R spring 1

4 3010901700 253005-91 SHR A guide 1

5 S11025 7025 I2ETMA X 20 screw 2

6 301520007 5386 BT screw 2

7 30112016 206157 FE LSRR link 1

8 301511009 IRETMA X 12 screw 1

9 30104017 206139 FE Lk presser bar clamp 1

10 30227009 240253 AN LN spring 1

11 30122023 % R %€ o0il guard. 1

12 001006 240095 0TES. 5X1.8 o ring 1

13 30202017 240095 F presser shaft 1

14 301511010 1170-3 IE] screw 1

15 3011601300 3565 (01) presser foot assy 1

3011601400 364E 1 (01) presser foot assy 1

30116005 3565 (02) presser foot assy 1

30116006 3645 (02) presser foot assy 1

30216005 356 F il (35AC) presser foot assy 1

30216008 364E 1 (35AC) presser foot assy 1

16 3010206400 253010 6 il R 2L shaft 1

17 301511011 5187 16 ARIRAET screw 1

18 30104019 206149 R AR T bell crank (upper) 1

19 301520008 5184 IE] screw 1

20 301512001 5084 BT screw 3

21 30112018 253011 6 T ARE R link 1

22 30108006 192024 EE1E] ring 1

23 30108005 206156 EE1E] ring 1

24 30127009 253010 TR spring 1

25 301520008 5184 BT screw 1

26 301520013 002022-4 6 R AR T L[ s 84T screw 1

. . 27, ,|30404020 206148 R HIARTT bell crank (lower) 1

Sewing Machine & Supply tifemwww stupsewizom e !

29 [31012075 TR lever 1
30 S01011 WRE] screw 1
31 3. 1003E+10 PRk 2E A solenoid 1
32 W02004 el washer 2
33 S05019 WRE] screw 2
34 31012074 AT lever 1
35 31012077 B washer 1
36 31012065 TEHER link 1
37 310520009 WRE] screw 2
38 310520010 |253028 BRE] screw 1
39 302520014 5386 IRE] screw 1
40 31012072 PR pulling plate 1
41 501004 BZETMAX 7.8 screw 2
42 (31012032 JEAR clamp 1
43 3102200200 L paA Steel wire rope 1
44 (3100201000 A R AR A adjusting bar 1
45 31012044 TR Support plate 1
46 31012025 [ 5E stator 1
47 501002 7017 WEETMA X 6. 5 screw 1
48 S01004 WRE] screw 2
49 31012091 % ply-yarn drill 1
50 S05003 BZETM5X 10 screw 1




+=. MR4#MH: (Needle feeding assemblies)

JF S Ref. No /P’Aa?‘j*f Ref?:ﬁ%no ot Description Nﬁir
1 30117005 257565 M4t spreader 1
2 30104022 254516 M4 lever/assy 1
3 S01005 7020 HZEAT M4 X 10 screw 1
4 S01017 7022 HEAT M4 X 14 screw 1
5 30102023 254508 e crankshaft 1
6 20108006 212039 el collar 1
7 $10005 S071 PREIBETM3 X 3 screw 2
8 20123021 202176 ek 0il wick 1
9 30123008 207925 B fLE R felt 2
10 001008 233020 O%IpE 9X1.8 o ring 1
11 30105013 254506 WA RS A crank 1
12 S10029 4547 WEET MEX0. 75X 5 screw 2
13 30126005 254507 MR BB block 1
14 30102024 254519 PR il shaft 1
15 30128015 206180 PR AT il 2 washer 1
16 105004 306671 1812 ring 1
17 30110007 254501A WA 5 eccentric assy 1
18 S10002 4514 HEAT M5X5 screw 2
19 400059 254511 MR A connection 1
20 30104024 254503 MRS AN crank 1
21 S05002 4534 HEAT M6X0. 75X 15. 2 screw 1
29 30126006 254504 SEFFY screw 1
23 30128032 240062 g washer 1
24 N01004 4805 125t M5 nut 1
25 30128018 1 JE washer 1

[y
(03]

17

35 302516005 i EBRRE adjusting nut 1
36 301530055 VALARET adjusting screw 1
37 30127016 137109 Je b5k spring 1
38 20112033 137108 JeL thread retainer 2
39 30112032 253547 MR AR 2k thread guide 1
40 31112008 253548 AT 1k 28 4R thread guide 1
41 31012018 JOR2 37 thread guide 1
42 30112029 253514 AT o 2 thread guide 1
43 31013011 253515 JURST Y thread guide 1
44 3111200800 MR 2R A thread guide 1

+P0. FALE¥PAE (Thread loosing assemblies)
INE]

FF5Ref. No ll’\a?fFN? Ref?lfiﬁ%no L Description Nﬁl;izr
1 31013010 FALR IR Loose thread stand 1
2 3102200200 P2 22555 1
3 31012048 AR B Loose line board 1
4 S04010 HEET screw 2
5 S01004 HEET screw 4
6 31012044 LIES LT 1
7 31012025 R 2248 JE AR Wire rope clamp 1
8 S01005 HEET screw 1
9 31013007 jugZ:4 Loose line board 1
10 31013016 gt 2 The ceramic tube thread 5
11 30113007 ALk thread guide 5
12 31013022 FALR B Loose line board 1
13 30103041 206202 U REESS spacer 5
14 3011300400 254010A9U AL (59 rension spmg 3
15 3011300500 254010B9U LR (D tension spring assembly 1
16 3011300600 254010C9U LR (D tension spring assembly(light) 1
17 301530010 001817-2A P32 screw stud 1
18 30128016 210319 3270 tension disc 2
19 30123027 FALE 2 1 felt 1
20 30111005 208450-UA A JE 13 cup 1
21 30127011 301037 VS D spring(heavy) 3
22 30111006 208448 L RAES ratchet 1
23 301516006 208447-UA 1 R nut 1
24 30127012 201086 PES (D spring(medium) 1
25 30127013 201068 VAER (59 spring(light) 1
26 3101300700 201068 k2% tension 1
27 31009004 FALR 3R block 1

+F. T4 (Thread loosing assemblies)

e ARE BH5 5 Desoription nE
Ref. No Part No Ref. Part. no Number
1 S01004 7019 H2ETMAx7.8 screw 5
2 31013006 253505A KRk 2 b thread take-up 1
3 S05004 4501 HRETM5X14 screw 1
4 W02001 303067 Eic) washer 1
5 30101018 253504 o 2 e lever 1
6 20622019 HiES] plug 1
7 301512001 5084 AR R screw 2
8 30108005 240201 EELic) ring 1
9 30128008 FEAR AR washer 1
10 31002001 253503 JURE{L Qe D) shaft 1
11 30128019 204107 S washer 1
12 W02002 201252 M4 washer 1
13 S05048 4527 HEETMAX10 screw 1
14 S01027 7009 HREETM3X6 screw 1
15 31013017 253507 =Ltk thread guide 1
16 31112009 a4 thread support 1
17 S01006 BRET screw 1
18 30128034 1] washer 1
19 31013005 JOR2 37 thread guide 1
20 206530016 7170 BRET screw 2
21 S01004 7018 H2ETM4Ax7.8 screw 4
22 31012045 UZL e 2 i thread tension brackeat 1
23 30112033 253511 WA /Nl 2% thread guide 1
24 S10026 4554 HRETM3x3 screw 1
25 30112025 234561 JELER thread guide 1
26 30127014 253517 AR % spring 1
27 30112026 253593 JEZEHR tension disc 1
28 301520009 OWO09070-2 ALRIRET screw 1
29 S10001 4535 HRETM3x4 screw 3
30 30113012 253545 EF R 2 holder 1
31 30113013 234521 LA thread guide 3
32 30112027 253544 Tk i A ] s 42 thread guide 1
33 W01001 303448 M4y washer 1
34 S01006 7009 Ernr\?”%qu}is [HN W, e O A "hZA n

I TUTNIT e 1mura \JU}JCIIUI \)C\AVIIIH LA,

+-t. JHB#Y (Lubricatrion assemblies)

AT % ik
FF5Ref. No lﬁ‘a;]flﬁ Ref%]fiﬁf%no B Description Nﬁl;izr

] 30121012 255003 iy & o0il pipe 1
2 30123010 240136 L felt 1
3 30123025 AT E RS felt 1
4 $10002 4514 WEET M5X 5 screw 1
5 30123009 255021 W felt 1
6 301511024 T ERET screw 1
7 30127045 200136 [ 9 R clamp 1
8 S01004 255005 B2ET MAX 7.8 screw 1
9 30127060 BRI 1
10 30112186 IR [ T A supporting structure 1
11 12921002 240135 e AR = tube 1
12 20429001 202199 AR clamp 8
13 30112039 255006 e 0il guard 1
14 S01002 7017 B2ET M4X6.5 screw 2
15 3012101500 255007-91 WV 7 2 o0il distributor 1
16 N01001 4821 2B M4 nut 1
17 30121022 240134 D4X DO tube 1
18 W01001 303448 e 4 ring 1
19 30121009 255010-91 Rk o0il distributor 1
20 20122033 0 washer 6
21 30121022 240134 D4 X D tube 1
22 30136004 200136 Rk 3k joint 1
23 301530013 200152 oy g4 joint screw 2
24 30136003 255035-91 i A Sk pipe 1
25 301530012 255037 T BRAT screw 1
26 30121022 240134 D4 X D tube 1
27 30136001 200136 Ak joint 2
28 201530004 200152 ok i dg4T joint screw 1

achine & Supply LLC - www.supsew.com

+75. TR MBI (Outside cam assemblies)
AT & s

Ri‘.}?\lo ll;a;Jt#N? Ref%]fiﬁf%no 2 Description Nﬁl;izr
1 30102065 HETRER shaft 1
2 H03004 4P 12 ring 1
3 B04017 760017 bracket 2
4 H01011 k8 28 ring 2
5 30125004 /NEZE L small gearl 1
6 30122100 i plug 1
7 $10029 B2AT M6X0.75X5  |screw 4
8 30135005 INEIE A small timing belt 1
9 $10002 WEET M5X 5 screw 2
10 30103071 Tk e a1 thread takeup 1
11 |201S15003 PP BT screw 2
12 |H01016 ik 21 ring 1
13 [30103033 EEPIESS 0il baffle set 1
14 |30112231 HEZS bracket 1
15 |B06004 & 6801RS bracket 1
16 30108011 e washer 1
17 30113045 juRZ thread guide 1
18 S01001 WEET M4AXT screw 1
19 30113016 juRZ thread guide 1
20 30213045 juRZ thread guide 1
21 301530055 1 BT screw 1
22 10128001 EHH felt 1
23 12928036 INJELR thread guide disc 2
24 12927012 I e i pretension spring 1
25 129530012 SR hERE tension nut 1
26 L02001 HEAT MAXS8 screw 1
27 (30112230 FT LR bracket 1
28 (30227031 REH clamp 1
29 S04021 WRET screw 2
30 207511020 BZAT M3 X4 screw 3
31 30112233 T thread guide 1
32 30313019 oA ) thread guide 1
33 30313020 oA CHD thread guide 1
34 03007 g% washer 2
35 301520020 WRET screw 1

18 0

+)\.  JhEHM (0il pump assemblies)
= Py o

R)e?fjlo ll’\a?tﬁ:Nj Ref%iif:j no a2 Description ¥ifNunber
1 3012000100 [255040-91 MR 0il pump assy 1
2 30102031 (255024 A shaft 1
3 30120004 (255025 ETL V) rotor 1
4 30120007 (255026 EFE1 rotor 1
5 30120005 255027 MBS rotor 2
6 30120008 (255028 AR 5 cover 1
7 301520011 |7105 TR ARAET screw 2
8 S05006 7026 BEET M4 X 25 screw 2
9 30125003 255019 THI R W worm wheel 1
10 [S10002 4514 B2AT M5X5 screw 2
11 S05004 4501 B2ET M5X 14 screw 2
12 301530014 puRiif=3a) joint screw 1
13 30101023 255000 EES oil reservoir 1
14 [301S11015 [5138B SEIMBRAT screw 1
15 (20528014  [202287A el washer 1
16 |S05007 4504 B2ET M8 X 20 screw 5
17 [30122025 |255001 T 2882 3 o ring 1
18 [20136001 |206233 JEAY filter element 1
19 201530030 {210200 eI A%k bracket/filter 1
20  [001010 206431 0748 38.7X3.55 |o ring 1
21 (300140 210201-SD JEI A% 55 cover 1
22 [S01003 7021 BEAT M4X 12 screw 3
23 (30131004  [9A3002 b filter seal 1
24 (30120002 THIZR ] 5E B fixed plank 1
25 (30220001 R CFD oil pump (up) 1
26 (30120006 WEAE CFD o0il pump (down) 1




14
15
13
21 S HBIE ORAEFEEAND
machine table mechanism (put in accessory)
7 310517001 WEAT screw 2
8 3103000300 LEDXT LED light 1
9 505004 HEATM5X10 screw 2
10 505003 HEATM5X10 screw 1
11 $05190 BT M3X6 screw 1
12 S05068 124TM5X20 screw 1
13 505003 BEETM5X10 screw 1
14 207511007 124TM5X5. 5 screw 2
15 20711210 2k clip 2

. WA E M (Silicon oil delice assemblies)
1 30101027 255013 DI RZENIE needle cooler (lower) 1
2 501027 7010 H24T M3 X6 screw 2
3 30123012 255014 A felt 1
4 30126009 210766 il pin 1
5 30121021 240117 DEX DT tube 1
6 30127020 206115 TR R A bracket 1
7 501004 7019 IEE] M4X 7.8 screw 1
8 20123021 202175 T2 0il wick 1
9 20429001 202199 HWERE (D clamp 2
10 30101026 255015 FHREH A silicone oil 1
11 30122026 255016 FREM & cap 1
12 501005 7020 I2ET M4 X 10 screw 1
13 30111070 207066-UD HEEmE CBEED silicone oil 1
14 30112040 207067-UD Tk B cap 1
15 P03008 206781 B4 2X6 pin 2
16 30123011 207068 Tk felt 1
17 501006 7009 12T M3X 4.5 screw 2
18 W01001 303448 S 4 washer 1

—+. %M (Thread apool assemblies)

INFH

FFERef. No ll;a?tﬁ:l\ﬁ Ref.?i’flf.%no 2K Description Nﬁir
1 20131019 HE Rod Cap 1
2 20131001 Ei& Upper thread column 1
3 20131020 FLRINIRET Screw 4
4 20131016 2328 Thread spool tray 1
5 20131016 Sk Thread spool tray 1
6 201516006 FLLI IR BE Thread guide hook nut 4
7 20131018 JUEZE2N Thread guide hook 5
8 20131021 FGRIRET Screw 2
9 20131009 pz 3t Clamp plate 1
10 201516004 15 Nut 4
11 20131011 L3577 Thread guide bar 1
12 30113019 o £k HE Thread guide 4
13 20131017 Lk Thread spool tray 1
14 20122049 By iR Plate dog link washer 9
15 20128025 TEHRE Lower washer 9
16 201516005 [P35 Nut 1
17 20131004 Lk Thread spool tray 1
18 20128018 i Washer 5
19 201516004 [P35 Nut 4
20 20131007 24 Spool tray 5
21 20131010 2R Ak Spool tray cushing 5
22 20131006 LAk Spool pin 5
23 20131008 iR S Spool Cushion 5
24 20131004 oLk Thread spool tray 1
25 $04050 15T M5X 15 Screw 2
26 20131003 £ Bushing 1
27 N01030 FIRRE Nut 2
28 20131022 FRALIBET Screw 2
29 201516004 [P35 Nut 4
30 20131015 B Threadspooltray bracket 1
31 20131074 LRI Thread stand component 1

—+—. HEIEHEEME (0il plate assemblies)

A+ & .

R?f.?‘lo lﬁ\a;]tﬁl\ﬁ Ref. iﬁ?no 4R Description Nﬁir
1 3010103200 9048 TARE] (—8) screw (set) 1
2 20131028 206336 FEA 8] 52 R BE nut 4
3 20131027 4512 FEAR 4 7S FRAT bolt 4
4 20131029 206337 KA JE washer 8
5 20131030 205764 By iRE rubber cushion 4
6 30122031 205467 TR A spacer 4
7 20131056 272 WAAHRTF (5mm) allen key driver/5mm 1
8 30112198 259000 TR rest board 2
9 301530018 7093 W2ET screw 4
10 30122029 206338 TH PR AR rubber cushion 4
11 30112041 206329 B SETI treadle chain guide 2
12 501011 7027 2T M5X 10 screw 4

—+= . DI#HMHEHH (DI specific parts)
AT & .

R?f.?‘lo lﬁ\a;]tﬁl\ﬁ Ref. ?afft% no a8 Description Nﬁir
1 3103000300 LEDT LED 1light 1
2 3103300100 HN4E S AR IR EEATL electrical machine 1
3 20131063 HOR washer 1
4 95300018 bt ARG plug 1
5 21111018 ¥kl logo logo 1
6 W01001 290 washer 2

the tibrary of Superior Sewing v

Wa-05

Flalg
CRANKSHAFT DRIVE MECHANISH

el BETE

24 NEEDLE GUARD MECHANISM

@@ g
@ ‘&a

- aB -

EEET) ]
/ \
e 237

waos Y

—+=. 05%H%HH (05 specific parts)
INH]

Rzio ?a?f I\E Ref?fgff‘ no R Description K& Nunber
1 300471 250052 Y As ko bed cover 1
2 400068 250501-91 N crankshaft assy 1
3 3012400300 TH K bushing 1
4 30103003 (250504 IEES bushing 1
5 30109002 (250534 BRI balance weight 1
6 S01009 IBET M3X7.5 screw 3
7 $10006 4539 125 M5X6 screw 2
8 001001 0% PE 15X 2. 65 0 ring 1
9 S01001 7018 IZET MAXT screw 2
10 30112045  [250025-ME IESL/T font cover (small) 1
11 30112046 250026 TERIAR bracket 1
12 30126010  {306920 AT pin 1
13 [S10002 4514 24T M5X 5 screw 1
14 (30127001 [250051 = flat spring 1
15 |S01002 7017 15T M4X6.5 screw 2
16 30122015 AT E B R cushion 1
17 30102110  [250027 HIF4HR b shaft 1
18 30112160  [250028 EEL stopper 1
19 (30103160 BE bushing 1
20 (301520002 (250013 AT 5% G FRIRET screw 1
21 30128002  [201191 P spring 5
22 [S10006 4539 24T M5X6 screw 2
23 W01002 E2 920 washer 1
24 [S10026 4554 IZET M3 X3 screw 1
25 11727007 b spring 1
26 (301520003 (250014 AT 5% G FRIRET pin 1
27 [S01011 7028 15T M5X 10 screw 1
28 30101161 3= arm cover (top) 1
29 (301511020 |7074 1BET screw 2
30 30112044  [255517 VRl fabric guide 1
31 30101034 250035A 25 side cover assy 1
32 301520005 BHRRET pin 1
33 (300793 354 F5 cover 1
34 [S10001 BRATM3 X 4 screw 2
35 [S01005 7020 15T M4X 10 screw 3
36 (301520004 i) 25 A5 PR AT screw 1

25 :

29 30102040  [255508-2 TR shaft 1
30 |S05019 25T M6X 16. 3 screw 2
31 30127022 (306105 PR spring 1
32 30108006 [192024 EEli] ring 1
33 |209514008 |W00024-1 1BET screw 1
34 |H05013 202522 EEli] ring 1
35 30128026 (207045 e washer 1
36 30101037  |255507-91 VAL upper knife holder 1
37 |S12003 4547 12T M6X0.75X5  |screw 1
38 30119001  [306394 71 upper knife 1
39 [301S11017 [5109 b T[] 2 R ET screw 1
40 30101039 255509 VAL lower knife holder 1
41 301511025 7036 P HIRRRET screw 1
42 20619004 (204161 wJI lower knife 1
43 30101038  [255510 IPAEELR lower knife clamp 1
44 |S01011 7028 15T M5X 10 screw 1
45 301530021 (255513 T RRAET screw 1
46 |30112051 (255511 EElan guide 1
47 (30112050 (255515 B IR chip guard 1

e Pt oy At bancry
—+P. 05% %A (05 specific parts)
INHI
FFSRef. No ;‘;ﬁ*j Refﬁﬁ? 1o 2K Description Nﬁ‘ir
1 30117002 3575518 JEPEN S needle guard(rear) 1
2 30117007 251505-92 PR SR lever assy 1
3 505003 4500 15T M5X 10 bolt 1
4 W02001 303067 P 5 washer 1
5 501002 7017 15T M4X6. 5 screw 1
6 30102037 251503 AR shaft 1
7 Wo1021 E29a0 washer 1
8 H05013 202522 HikEl6 ring 1
9 400064 251504 X4 lever 1
10 $10002 4514 24T M5X 5 screw 1
11 30101036 251500-91 P e bracket 1
12 301511016 7081 1BET screw 1
13 501004 7019 15T M4X7T.8 screw 3
14 30117003 EIEAIEE] needle guard(front) 1
15 S01012 IBET M2.5X 4 screw 1
16 30111013 306473-UA EELSRE waste chute top(C) 1
17 301530019 4905 KIRET screw 7
18 30112048 306474A FER bracket 1
19 30103046 B bushing 1
20 3011101400 HeXe} £ a2 1 waste chute assy 1
21 30111014 205468-UA (5N waste chute top(A) 1
22 30111015 205469-UA ARRL A waste chute top(B) 1
23 30128036 W washer 1
24 501005 7020 IBET M4X 10 screw 4
—+H. 05EH#HH (05 specific parts)
N
FFSRet. No ;a?‘:q:j Ref?fgff‘ no % Description Nﬁ‘ir
1 30110009 255500 i eccentric assy 1
2 $10006 4539 24T M5X6 screw 2
3 400062 AT eccentric assy 1
4 501008 IBET M3.5X 13 screw 4
5 S01010 HEET MAX8 screw 1
6 30104007 e crank 1
7 301512001 AT screw 2
8 30126003 A A pin 1
9 400063 AR EFT connection assy 1
10 501008 15T M3.5X 13 screw 2
11 30102038 255502 it shaft 1
12 30128008 240102 ARkl washer 1
13 H05001 HPE 10 ring 1
14 30209009 ZE IR ER ball 1
15 30123014 b2 0il wick 1
16 30123001 EH felt 3
17 30122019 i o0il seal 1
18 30104028 255503 FRE AR lever assy 1
19 S05004 B2AT M5X 14 screw 1
20 30112049 255504 EEL latch 1
21 501006 7009 25T M3X 4.5 screw 4
22 30123015 b7 0il wick 2
23 30102039 255505 EE shaft 1
24 30123008 EH felt 3
25 30101040 JIJEE bracket assy 1
2 512002 HRET M3 X4 screw 1
27 3010104000 TR A bracket assy 1
. 28 . |30103085 JIEEE T needle bearing 2
achine & Suppty tLC=www.supsew.com

2017.7




—+75. 05, 0TEH B (05. 07 specific parts)

- @ @
@ @®
=+, 23L PB4 (23 specific parts)
AT
R}j:'?‘lo ]L;a;]‘jq:NE(‘)" Ref%ii{j:f no ¥ Description Nﬁir

1 30126016 EFEE AT Al pin 1
2 30127026 B EE I 3R spring 1
3 12928008 Tk washer 1
4 30101162 N5 72 55 cover 1
5 3010308900 T A EH CKEHE) |eccentric retainer 1

30103150 IEATW AT A regulator 1
6 30103100 Lol CREFIE) |eccentric 1
7 B07043 Tl 19X 23X 10 needle bearing 1
8 30104060 ZEA R (KEHEE) |Link/main feed 1
9 30109025 Ykl guide (left) 1
10 30109026 EEY guide (lower) 1
11 30114028 AT F (356/364)  |main feed dog 1
12 30114029 EHF (356/364) |differntial feed 1
13 30115041 23GBEMR (356) needle plate 1

30115042 23GBEIR (364) needle plate 1
14 30114030 AT A (356/364)  |main feed dog 1
15 30114031 ZEFNF (356/364)  |differntial feed 1
16 30115045 2302BB4FH (356) needle plate 1

30115046 2302BBEF#HR (364)  |needle plate 1
17 30102051 EE shaft 1
18 400308 EFFF AR motion assy 1

N

28

@.
S
. 7
—+H)\. 21, 22 HE4 (21, 22 specific parts)
AFHE Part BEMNS - g

JFSRef. No No Ref. Part. no R Description Number

1 30102051 252004A EEa shaft 1

2 30122008 i o0il seal 1

3 30102050 251010A TERT A 0o Bt eccentric pin 1

4 30128030 205097 i Ca i washer 1

5 502007 IRATM3 X 5 screw 1

6 400308 EHFF AR motion assy 1

INFHI

JFSRef. No ll;a?tﬁ:N%o‘ Ref?fa{ft% no % Description Nﬁ;ﬁzr
1 3010204100 306469A9S A reel stand assy 1
2 30103047 306468-SA XRERE bracket 1
3 30102042 306466-SA XkE rod 1
4 N02001 B2 HRESM3/4 X 16 nut 1
5 30111008 383-SA ey bracket 1
6 $04003 B2AT M4 X 25 screw 1
7 N01005 HERE M4 nut 4
8 504004 B24AT M4 X 15 screw 3
9 30122027 386 el rod cap 1
10 30102043 306464 AR E R shaft 1
11 30103048 306463 ity collar 2
12 S01068 IEET MAX8 screw 2
13 30103064 306462 0 reel guide 2
14 30111009 233-SA [i] 7 3 bracket 1
15 30113020 306467 G = rod 1
16 301830022 4913 ARIRET screw 3

—+-+t. 05. 07EFEH (05. 07 specific parts) Z+. WANEFIERfE (WAN specific parts)

FFSRef. No %:qu;ﬁ Ref?fa{ft% o LR Description Nﬁ;ﬁzr JFSRef. No %:qu;i Ref%fa?f 1o A Description HENumber
1 300144 T 28 o bracket assy 1 1 300953 L4EE® (B |bed cover (left) 1
2 30103055 = bushing 2 2 S01003 7021 WEET M4 X 12 screw 2
3 30112058 et R bracket 1 3 $02001 7043 IZET M4 X6 screw 1
4 301511020 255515 FEAHRET screw 2 4 300952 25 2044 (Bi%) [side coverassy 1
5 300143 T 58 S g bracket 1 5 30101111 ] 35 side cover 1
6 S05019 H2AT M6X16.3 screw 4 6 30101112 35 A B cover 1
7 3010305700 JEATFC L roller assy 1 7 301520005 B IBET pin 1
8 $10005 W2ET M3X3 screw 6 8 501005 7020 H24T M4AX10 screw 4
9 30103059 JEHES 1T rooler 1 9 S10001 HEETM3 X 4 screw 2
10 30102045 S g b shaft 1 10 30128002 201191 SR spring 5
11 30109018 255502 Jeati e bracket 2 11 301520004 56 & FAET  |screw 1
12 $10002 240102 25T M5X 5 screw 4 12 30127030 ] i % flat spring 1
13 30102046 Jeati Kb shaft 1 13 30122015 TR R AR cushion 1
14 30113021 GRS lace guide 1 14 S01002 7017 12T M4X6.5  |[screw 2
15 30112059 B ] lever 1 15 300951 INGERTT I A4 |[front coverasy 1
16 S01027 W2ET M3 X5 screw 2 16 30101063 T B4 A bracket 1
17 301530027 A TRRET screw 1 17 30101110 TR front cover 1
18 301516011 255503 PHATRR RS nut 1 18 301520003 250014 AT S G FEIBAT [pin 1
19 30127024 P spring 1 19 501006 7009 25T M3X4.5  |[screw 2
20 30126013 255504 ek shaft 1 20 30209018 B ARREFE block 1
21 H05002 7009 EElED) ring 1 21 30112097 InsEFT I TAREER |block 1
22 30112055 FER guide 1 22 501065 7079 25T M5X6 screw 2
23 30113022 255505 FR 4R lace guide 1 23 30112098 INSEFTI IR EEAR |baseplate 1
24 501002 25T M4X6. 5 screw 2 24 301520002 250013 %gﬁéémﬁﬂ screw 1
25 301516010 [VA=REE-S guide 2 25 S01007 7023 B24] M4X13.5 |screw 2
26 301511018 24T screw 2 26 30112095 ] i B flat spring 1
27 501004 I2ET MAXT.8 screw 2 27 302525 INSERTTIMER |front coverasy 1
28 30128028 Lo H stopper 1 28 300955 TR cover 1
29 501004 255508-2 15T M4X7.8 screw 2 29 302109 W7 machine frame 1
30 3011205600 e B bracket assy 1 =+—. FEIZ#H 4/ (knife holder assemblies)

31 30128020 306105 E 950 spring 1 BE AT BENE . Description B
32 S05048 192024 HEET M4AX 10 screw 1 Ref. No Part No Ref. Part. no Number
33 N01001 00024-1 WERE M4 nut 1 1 3011900300 AR RS knife holder assembly 1
34 30105017 202522 JEH AT 1 lace guide 1 2 30109035 7 VAVAE:S bracket 1
35 W01004 207045 #[E5 washer 2 3 301530044 FUITIJIERET |screw 4
36 30105018 255507-91 JEHy AT 1T lace guide 1 4 30212128 9 washer 1
37 301530025 4547 BHRET screw 2 5 s05047 B24TM3X4 screw 1
38 30103044 255513 T shaft 1 6 208511009 B2ETM3. 5X4 screw 1
39 30128008 255511 TR washer 1 7 30127053 L spring 1
40 H05001 255506 14810 ring 1 8 s01031 IBETMAX4. T screw 1
9 w01090 2950 washer 1
10 30112111 FEFF lever 1
23 502027 HEATM2. 5X8 Screw 2 11 301520018 HEETM5 screw 2
24 s01112 IZETM2X10 Screw 1 12 30105025 TR Tink 1
25 30109036 BIDAE: lower knife holder 1 13 30112156 JERR flat spring 1
26 301530034 B2ETM3X3. 5 Screw 1 14 30112157 AR washer 1
27 30101140 bk Screw 1 15 30112158 JERR flat spring 1
28 207517004 T2ETM2. 5X6 plug 2 16 30112159 JERR flat spring 1
29 30119006 7] plug 1 17 30109037 ARIpAREY upper knife lever 1
30 30112144 W washer 1 18 30112091 G EETI screw 1
31 s01012 IBETM2. 5X4 Screw 2 19 P01031 #43x5 screw 1
32 30109032 Sl Screw 1 20 505217 WS FAUTSKIRET [screw 1
33 301530033 124TM5X6 Screw 2 21 30128041 _R washer 1
34 s01012 HEATM2. 5X4 Screw 2 22 30119010 Y17 upper knife 1
35 w01012 E 900 washer 2
36 30112113 itk thread takeup 1
37 301520030 ot LR AT Screw 1
38 30113045 Erom*the library ofISeperinr Sewing Machine & Supply LLC - www.supsew.com




=+=. A& (Dial line assemblies) =410, BYLRERERERM (solenoid assemblies)

Fg 5 SHNG AFR Description HoaE Number
Fe AFMHT BEHT 2 Description HE No. Parts No. Ref.Part.No. I l
Ref. No Part No Ref. Part. no Number 1 30712183 TR bed pin 1 35
1 3011901100 Lk At thresd wiper assembly 1 2 N01012 15EEM6 pin 2
2 3013004000 P T Ak 2 A solenoil 1 3 302520014 W2ET screw 1
3 30112205 [i5] 72 B bracket 1 4 30212190 R bed pin 1
4 30112206 [ 52 B bracket 1 5 301520030 25T screw 1
5 $05303 WANAF R SLIBATMAXE  [screw 4 6 30104066 [i5] 52 B Fixed block 1
6 $01022 B2ATM3X4 screw 1 7 30108004 EE(ic] plug 1
7 S01097 HEATM2X2 screw 1 8 30102111 CaEE washer 1
8 30112204 SR presser plat 1 9 301511023 WEAT screw 2
9 30112129 JEMR bracket 1 10 30108006 4l Retaining ring 1
10 30112203 R hook plate 1 11 201514002 WEAT screw 1
11 30102093 n JIFF hook rod 1 12 30112108 A Fr sheet copper 1
12 H05002 ES ring 1 13 30130017 Tk magnetic iron 1
13 30101142 i A% crank 1 14 30112182 TN 22 25 R bracket 1
14 30126030 Lt screw 1 15 3111200200 HERR A1 dead plate 1
15 30102052 i screw 1 16 30127058 L cscrew 1
16 505304 PN 1 [ Sk BT MAX8 screw 1 17 30104006 Hi R sticker 1
17 S01027 HEATM3X6 screw 1 18 31012071 e [ AT AT The reversing lever 1
18 30126033 L] screw 1 19 310520008 ThATIRAET screw 1
19 H05003 R ring 1 20 505068 T2 ETM5X20 screw 1
20 S01110 IEETM3X10 screw 2 21 31012072 HHR Pull 1
21 N01013 I3 nut 6 22 31012077 [ B spacer 1
22 30122102 AinES plug 2 23 S01004 H2ETM4XT. 8 screw 2
23 30112200 BRI bracket 1 24 501004 TEETMAXT. 8 screw 1
=+=. EBZEMH: (knife holder assemblies) 24 301501005 W2AT screw 1 25 31012025 LA e stator 1
=223 AFHEE Py S Description Bom 25 30103067 ‘EIFP% _ bushing 1 26 31012070 &Y dead plate 1 ='|__1
Ref. No Part No Ref. Part. no Number 2 30126032 DA screw 1 27 S04010 H2ETM4X5. 5 screw 4
1 3011900400 O knife holder assembly 1 27 30127061 e ring 1 28 114520005 25T screw 1
P 3013004000 R Tk 2 A solenoid assembly 1 28 30105029 HEFF lever 1 29 30112185 Wi 28 R AR Dust depressor 1
3 W02025 L washer 2 29 S05302 WA AR SRIBETM3X12  [screw 2 30 30122105 72 B Dust cover 1
4 N01013 (85 nut 2 30 30104035 i A% crank 2 31 114516008 [E35% nut 2
5 30112118 X install plat 1 31 H05012 K ring 1 32 01006 _BH gasket 1
6 30112119 B R plat 1 32 30104034 i1 crank 1 33 02002 FPER gasket 1
7 N01013 12 £ nut 1 34 30130046 [GER RN Electromagnetic iron 1 =4+F. BERZIHE (solenoid assemblies)
8 505014 W2AT screw 1 35 11322008 TR cushioning 1
9 30127039 b spring 1 36 31030007 T EHE  |Electromagnet box shear 1 e = PE IS SR Description B
10 301530036 W2AT screw 1 37 3103000700 BTk IR0 |Connect the wire 1 1 3013001500 LIS E R4 |solenoid assemblies|l
11 301530037 24T screw 1 38 13822010 BT [gasket 1 2 s05023 25T M6X10 pin 2
12 30112120 TR plat 1 39 302516010 HEFEMS nut 1 3 w02004 L washer 2
13 301520021 HEAT screw 2 40 30212184 s stents 1 4 30230010 LA patch cord 1
14 30112121 R washer 2 41 S01004 HEATMAXT. 8 screw 2 3
15 30112122 FRA A plat 1 42 30122108 sk Bt Dust cover 1
16 S01087 HEATM3. 5X4 screw 2 43 30112188 55 282 FE A Dust depressor 1
17 30112123 B — presser plat 1 44 S01004 HEATMAXT. 8 screw 2
18 30112124 EH— presser plat 1 45 31030013 BAFFR Safety switch 1
19 W01005 R washer 1 46 504010 HEETMAX5. 5 screw 2
20 301530038 HEAT screw 1 47 30112180 S the mounting plate 1
21 301530039 HEAT screw 1 48 S05019 WEAT screw 2
22 301516014 IR nut 1 49 30111047 RGBT cover 1
23 301520022 25T screw 1 50 W01001 9 gasket 3
24 30119008 7] plat 1 51 501004 TEETMAXT. 8 screw 3
25 30119009 7] thread wiper 1 52 S05005 HEATM5X12 screw 3
2 S01088 HEATM2X3. 5 screw 4 53 001134 0%y b o-type ring 2
27 30112125 BRI install plat 1 54 N01027 12 BEMS nut 1
28 501089 IBETMAX5. 5 screw 2
29 30112126 X install plat 1
30 W01006 E2 950 washer 2
31 505304 24T screw 2 =175 MERF{E (thread loosing assemblies)
39 301530041 HEAT screw 2 F5 "5 BHEAE AR Description e Number
33 W01006 - washer 9 No Parts No. Ref. Part. No.
34 505304 HEAT screw 2 1 31027003 JINSEIE Loose wire torsion 1
p 2 501004 T2ETM4xT. 8 Screw 1
h 3 [31004002 TAZ I Crank . 1
4 31026003 ALY Shaft pin 1
5 31003005 hE Spacer 1
6 S04020 BEAT Screw 1
7 31029001 puzts ] Shaft pin 1
8 3101300700 |201068 Je ki Tension 1
9 3112200200 BILRAN L2 |Wirerope 1
10 501004 IEETM4xT. 8 Screw 1
11 31028003 R Holder 1
12 207514009 IEETM3x3 Screw 1
13 501007 I ETMAx4 Screw 1
14 31009002 T Block 1
15 30129058 ek Thread releaser 1
16 3100200700 FaL et Thread releaser 1
17 H05006 & Ring 1
18 207514009 IEETM3x3 Screw 1
19 31002007 PR At Shaft 1
20 31009003 FEC2S Block 1
21 504019 I ETMAx12 Screw 2
22 31009004 [N RS Block 2
23 31013010 Faekan Thread guide plate 1
24 501004 IBETMAXT. 8 Screw 1
25 501004 IBETMAXT. 8 Screw 1
26 31012032 FEAR Plate 2
27 31012044 SCHERR Plate 1
28 31012055 L4 Plate 1
From the library of Superior Sewing Machine-& StiEflly LLC ~wwa Supsew tom 1




37

=+t mREH (cloth

plate assemblies)

=)\, HEEB{E: (Accessories assemblies)

A ] 3 . . cs
Re)?f.io ?a?tﬁ:l‘ﬁ whs nf of Part B escriptio Nﬁﬁr
1 20131037 . RO 0il 1
2 20131038 UNTENEN D) oiler 1
3 20131039 R o0il 1
4 30135004 B (AR EIRE A leather 1
5 20131051 L tweezers 1
6 30131007 WS AHRT (1. 5mm) allen key 1
7 20131046 AAARTF (2mm) allen key 1
3 30131010 AAAITF (2. 5mm) allen key 1
9 30131012 AAAHRTF (3mm) allen key 1
10 20131047 AAARTF (4mm) allen key 1
11 20131056 WA AHRTF (5mm) allen key 1
12 30131026 WA ARTF (6mm) allen key 1
13 20731047 242 7] (KD screwdriv 1
14 10131004 242 7] (/N screwdriv 1
15 $10005 BEET M3 X3 screw 3
16 20131044 W ANFIRTFE (1. 5mmEL allen key 1
17 30131018 4k (JEEYR. DIEH) [chain 1
18 10131005 Pk dust 1
19 30117001 WLEE needle 4
20 20136001 JETh AR filter 1
21 30131005 #HF (Tmn—9mm) wrench/ (7 1
22 30131006 #HF (8mn—10mm) wrench/ (8 1
23 3013001100 BRI HIEE (BT ) (DI 1
pm,
L
Ji+. 03. 08EH#{4 (03. 08 specific parts)

FFSRef. No %\a?tﬁ:l‘ﬁ 2%ME  Ref. Part. no EA S escriptiol Nfiﬁr
1 301511024 WL RERRET screw 2
) W01001 PB4 washer 2
3 30112065 SRR L fabric 1
4 30112066 SRR 2 fabric 1
5 30109020 AR AL fabric 1
6 501036 BEET M3 X3 screw 2
7 30109021 AR PR3 fabric 1
8 W01009 JE5 washer 2
9 30112064 6 AR 2 bracket 1
10 S01011 H24T M5X 10 screw 2
26 30103060 253 ot b tape disc 1
27 30103061 250 FER TR tape disc 1
28 509002 1448 1 M6 X6 bolt 1
29 30101049 251-SA FoA R bracket 1
30 301530020 4913 ABRET screw 3
31 Frofi‘the library of Superigf®®ewing Machine & Sup

AT % .
Re)?f.io ;‘a;]‘jtplﬁ Ref. ?a{j:t% no S Description Nfiﬁr

1 30112197 350003 R cover 1
2 502030 7043 HEETM4X3. 5 screw 4
3 30112107 350004 R cover 1
4 301520019 7096 HEET screw 2
5 20528006 240104 W washer 1
6 20728003 211301 AR B spring washer 2
7 205516004 4803 2253 nut 1
3 30127036 250010 JERR flat spring 1
9 S01021 7078 HEETM2. 5X3 screw 2
10 20528018 240220 W washer 1
11 3011287 350004A R cover 1
12 30112152 B“ERH washer 1

=4, 02EHEM: (02 specific parts)

=+Ju. 02EFH T (02 specific parts)

INH]

JFSRef. No ?a?‘fﬁf)‘ Ref?:iﬁ?no S Description Nﬁﬁr
1 303796 250033-SD AT RS G 4L front cover 1
2 301520002 250013 A R 5% 6 PRIRET screw 1
3 301520003 250014 A R 5% 6 FRIRET screw 1
4 30128002 201191 P spring 3
5 $10002 BEET M5 X5 screw 2
6 300130 250050-SD 4% G RYHR e front cover (small) 1
7 S01011 7028 H24T M5X 10 screw 2
8 30112061 206601A ZERHAR fabric guard 1
9 501065 7079 AT M5X6 screw 4
10 30112060 206439 HI4% & 141R auxiliary plate/front 1
11 30112063 206460 TSk BR washer 1
12 S01011 7028 H24T M5X 10 screw 2
13 3011206800 TSkl bracket assy 1
14 30109019 201913 23 [ 78 B bracket 1
15 301511021 5113 W2ET screw 2
16 102009 B2 M6 X 10 bolt 1
17 30112062 201914 TSk bracket 1
18 30101063 250012 I 4% & R bracket 1
19 3011101800 Foa A bracket assy 1
20 30111020 256-SA et S bracket 1
21 30113023 255 G guider post bar 1
22 504004 2R MAX 15 nut 4
23 301010500 ey FE A holder assy 2
24 30111019 247-SA WA tape disc 1
25 30128029 270 Foa washer 1

R &R AR S 100%

7 A B

A F R B RO PR R F SRR

PLEASE DOWN LOAD THE MANUAL AND SPARE PARTS FROM THE FOLLOWING WEBSITE:
CaRlcA Bfasa aBak CabDaeach sax( CaBElea ae Chasall CaBaa.
POR FAVOR DESCARGAR EL MANUAL Y LIBRO DE PARTES Y REPUESTOS LO SIGUIENTE

EN SITIO WEB:
I

( comcox

sanacumx wactell) co cacrywomero seboafita:
http://download. china jack. com

FRIEMNS:  eB/T2ss0-2013
Standard code of the products: QB/T2380-2013

ANEEINL

JAEK SEWING MAEHINE
HTTPIMWWW.CHINAJACK.COM

A R25m

HFEHAS SRR, SNRSHEH TR, Wl
AR, REMBHTIE.
eiffitREE S HMNEE, FHONLATER, R0k
Fal), XA ERIRIEHA.

ofHHUE DR, INFEEZEEREN B4R AR T RB SR
LB,

oER SR TIG . TR, RISWHIAELE, iciaRl
T, FRFEAGRE T, SRR R a4
whefm, WiTHRE

/N OBSERVE THESE SAFETY PRECAUTIONS

Though We takes the utmost care o produce safe sewing nachines and
devices, operstons shoukd follow these basic saifetyniks

oTo prevent accidents . do not remove safety devices or pants while
operating the meching .

Do not ke tooks o other wmneoessary objects on the maching wble
while operating the nachine.

edAbvays wmofl the power, unplug the machine and then make se
U the mechine does not nan by pressing the peckal before performing
any mainkenance, suchas checking , repairing , cleaning , aic.

53

WAESADEMNRT, EXNRFDEEMS R
gt RETIAE R QR SR SRR
o R, WG, MEMRRED, NE
SHIHFESE TRAL.

Caution

A chuich moior keeps on nunning fora whike by nenia afier wming
ofl the powerD) suddenly | I the mochine peil2) is stepped on
imdveriently . it 15 dngerous as the machine will stant nnning
unexpeciedly, Keeping onsiepping onthe pecdd 2) unilthe machine
comes i astop afler uming off power suddenty

STEEFTERENM B, FrahilfChinuR.

off i il g X i,

oATHREEM, B RGHEMEETN, ARSERETT
BROEY, TECER.

sTumoll the power before lesving the nichine tble.
slntheeventofa power failure . be-sure o um offthe power.
#Cleck tht the machine is securedy growdee:

{tih

o R AT T S 22 8 R8T, LmEIR TR,
MEDER S, YRR ASHESHIGH SPEED

SEWING MACHINEOIL] (ISORSEFSVG2AERE) .
Lubrication

Afierfilling the oil pan the oil level should lie
between (H)and (L)lincs.

Add oil whenthe oil level reaches or goes
bleow (L) line

Note: Use Jack desigrtod ail [HIGH SPEED

SEHRIE T {HEm

ATHILAFRRARG, HRTAIRAR G,

e ERMERALEMERAIN, REREAUNON
CARBIDE (%) #0CCLA5(10)]

Filling the HR. device with slicon oil

Fill the device with ofl before it 1 koo kow in omder 1o prevent noodle

thwead breakage and fabnc damage.

Note:Use recormmended silficon ail |[UNION CARBIDE CORPO-

RATION] UCC L=5(10y

SRR

(1) INFREZIPIRIR, {TFFIEE (34L) .

(D) TR R,

(184 LRk S a0 ML RS Ir—ig.
(@RTHHRER, FHHikERERR.

(5) §Hek HWBEHERBIHERAT, WRGLBERSTHE.

(6@, LRMRRIHEATRE, ARTINFR

*, BF.

Threading
ly LLC -ovawiw:Supsemw.eom

(2)Take up the bracker

atfEmIE
Schematic diagram to the machine table

WEMTE#TAEMMI
Cut the referring the diagram

FEhEm  Manual lubrication

Fhifim R E LR A R, RN R E
WRFFIEE MR, W2~
HaiRE A L8HEER (HIGH SPEED SEWING
MACHINE OILXISO# @ 5VG2248R).

Supply 2 0r 3 drops of ail by and whenthe machine sused for the
[t time or hos been eft unsed for some time:

Noie: Utifice [HIGH SPEED SEWING MACHINEOIL|
recomendado por (IS0 VG22)

| |2
[T Ry
e s e

(3)Knot the preset thread and the thread being used 1
gether to thread the machine.

(4)Press down the bracket after threading. The loop
thread take-up cames back

(5)Needle tread  Trim the knots off neatly before pas
ing through the eve of the needle to thread

(6)Looper thread , Top cover thread Trim the ki
ol neatly after passing through the eve of the looper.

HILLRFREE, HeRFREEREITHES.

Be sure to thread the machine correctly by referning
the threading diagran,

EFe[E (0%, 3%rF)  Threading diagram

D EERREAREN, HABmARAE. (EMR%EERS)
Broken lnes(A For more strdchable feead
3. RIRHCCRMERR, FBIWEEERC, ®RERREIRD
I the fop cover thred is oo boose use broken e the top oover
thnead s stll 00 koose afier thread with beoken line(E3 use broken(C )i he
topoover theead is oo tightase broken lng D),
3. SRt THE ek
For more streichable thread For less streichable thread
). B AT ST
Broken mes(E 1 For more streichnble thred
B HIEMREARERE, AstE. (EERREAE)

Bk s F)Fowr mone stretchable thed

B
odi | S|
R %% | /%

H

Solid lines for ordinary thread.

EMEITET
RO PR RALTHARBD IR SR DORIAITH). ZEREL
WTIHATEMR, R,

Adjusting the presser foot pressure

oosen adjusting (1) rut and wm adpsting soew(2) 1o adjust the
presser foot pressure . It should be s light ss possble , vet be saulfientio
obtamihe proper sich formation

FERPEL AT

S REMITRADE, BEHHO L TR
4, WHEIRTERED,

Adjusiing the diff feed raio

Looson ma( and movethe kever up(2)and down 1o obtain the comeat
dhifFerential foed ratio then tighten mut (1) _f_-{

-

BEHERSEE, TR, HEAYRESRAER
S RELDEES RS, DETFR, BRERZ
AR SN, SCEET. . HWCENNS
FHLMENBENIEZ BT

Adjusiing the stitch lengh

While pressing the push button.turn the handwheel 10
seek the position at which the push button goes further
into ihe depth.Then keeping the button pressed.ium the
handwheel and set the desired scale to the aligning mark

Note:Stitch length adjustment must only be made after
the differential feed ratio has been changed

gt

| AERIHATTRORTE, NG LIENETT, RIWCHR & T
B

TR REEFL AR

Replacing the needie

1.Check the needle carefually 1o see that the scarf is umed to the nearof’
the machine.

Zinsent the needle tothe proper depth , and fasten securely.

OK! NO! |, , [ OK! NO!
E

i '|i1|‘ bl
inen

‘:' \/ \/

| /A

L | “

BRI

Cleaning the oil circulation

HASHEDSREHRIEMAD, LRIERREMmED, T
TR TN

Thread tension

Mack tension adustments with the nevdle theead knobd 1op cover
thread knob(2)and looper thread knob(3). -

LETIAROEE
SHIHARE, SRR TS E.
Cleaning the machine

Maindy the shots of the noedle plieand <
the foed mows should be cemed. -

IR R 5ER

ot IR, INTHo T ARSHRTER—R.
oy A0 W HMoT AT

Cleaning and replace the oil filter

#Check and replace the oil filter every six months.
oCheck and replace every 6 months !

L

M ESR, REERFE—TARER—K. BE, &
o AER—A.

Replacing the oil

Replace the oil one month after the frist use and every
six months thereafier.

JACKG A A LA 1 AR S 0

w TR

3-: :,—--ua BT

386 art 23,1 9,8 56,3 1" 62 (%51 i
Wi-01GB/02BB/06CE

kL a3 .8-L8 94 B-B.3 i B2 081 A

Wi-2308 356 a7 33,2 o 65,3 g 6.2 0.8-12 33,4

Wi=23CR{L) 13 af =32 o8 BB, 1 1" B o, 8=] 5,4

LY =00

Y | s lann

Wi-01GB/0ZEB/6CR

3ed
Wi=25mh 366
W=230B (L) 266 &1 2.83,1

85 6-6.3 ! (4 0810 30,8
LA BB, 3 17 [ 0. 8=1, 0, 8
86 B, 3 1" B2 0.8=1.0 50, &
8§ BB, 3 17 B2 0,81, 2 a0, 8




AT WA R — LR E T A

REWH
+ EREESRIE, RAUTE (RETE DAERNSSMEEE.
< R R T W R A R MM
© MERERNUARESE. WS TREEET SRR RS RO,
¢ WFRERE Ui LRE 0Cu TR e,
© WEEEEE ST S 9500 aE e s,
© ERERRREEERN, NRXHRR TR,

mif RESHEERY

31 SEA

1 AmeEt. B EeAsEAL
3 a0 Opel Opsanneves.
3 ASEENOEN. FERENS. &N, HEN SUSEZGAME. AER D NEHBERE. BHARNE.

| P T EMARAN. HASATSILESESARE. ANRNENINARR. ENTR
EXLH, RERRNEFEANTN.
Ere-i4 [ R EEPR
Err-ig AnaaNr
Ere-id LW AMERLE. UBEEOER. FRFREECH. AEARHEREN Y.
Ere-07 | 0 @% ovew ge
anae
BHRAET MERL, RERLFRER

ERY RN e 1.0 1]
¢ NI FHESLEN, MEEELE ARSNERASITEATISARNTES.
- FREEESTEE, SEEONmnRUE, SEeE, R M| WEELETRE
C EEFEENSSONE, STRALERENLENS. ; Fos i t | m emtmn ern e
. s . ENRERRIAE. oRxdun g AN T (14 4R . o gem e
ot &tﬂl.l. Wit AARED (15 S i e TERLMY
© EFEPEN O RezinREEes. eTENRFERY. USRaTenmmE. Foi TO0ES0 L] NEGEART (FERAAN: Ty T R T T Iy m——
IS ; 3
Pos an [ s 2 ARMELNSEED (10 SR FE. EEEEESD (4GSR B ARRANGS
Ll 3, APEERERNEEE (04 PR 0 018 TR (180 SR © O G < 01 ) e e
Has e L. . W Fom EHIN COREENRER A EROETH.
PR L] ] 207300 oo | SuEEES L LTS A% G, RN B (FRA TR
rot i [} HEESH B BT NENIR BRI RN T LERE ), DIRENEAAGT, GNESFRN. BERKLBRFREE. MUAE0IT 98 FFSEM. NREN.
[LL] (k] ] EnRRHED RN ERI R DR E R R 8 #r. NEANE 0 a1 PR (EEANRRLENE. AUUERLNRERRT |0,
L] L] Ll Bdicm s X hxm. | 102
Pin o ] HamET A M
T RAEse R
i | i ria o | e, MRS NS peluererioy
[ FiT o a OREE RN A 0 AR P ) i
o RS T By (1] oI L] mEREZE
Eo BHEERERIE L, B, WEERS NN, i f ! AERSERLAN (07735 & R 1 NRFAS & BTK = e
AR ey
Fib LY
H a & ERBE 1l e LT T
P3E ] w L P s B R
1] "8 L]
FiT "o [ N (A
Wi i RN ] 37} " i WA | F RS S5l
| ran . | s b3 R AERASNRLRR)
[ mnmamsnsrasm, anass s RAEE. SosednniRATER P ] I ————
L EENaEE (211 - = L
oy .
VY :iﬁ l.l:| e iz i o | mA -
BREERNTE Fid = i il AR (AR R
. b'l : ":‘ -::;;' Fil o i 5 e
e L R Fin om 3 R R
: Pim L] o LLEL]
ria [ 00| B
Wi HERECEL il T W LI B e
PR [0 15
L1 L]

FESNTARNRATH, #EERATIRLARFEAT. PAAMASARIN, SOARGENS LR NCEEAEE
e AHAERAYREN. JanekiAEERFANEENFARE. QNI EFEN. AEEL HERARN.
o M . ENER

Mol WfEKaNRe

- R AL
£ BAEEREFEN o B
BRI . ERBN. LARIE. S50 N SLENSALTY. ik - . I B
WRER SRR AT, 5 AR SRR RS
= = : = B HERS L RS R )
(@ = & | ' 3 .":I CASRNE | (BERERNANL, Eii. B
o, S 4 Ful o1 a aEN b RRERE
5 @ /
I . e et e u ERlEREAE. BUESNANS, (NN
ﬁ\'\\ w4 — F1a 1300 ® W
"'\-u_,_,_-—"'_'-'-'_
Fun Ll 4 ARET 0 0 GEREL
Nyl RENEREEE ) Wi | MEARS BARM, | P, 5 KT
o | ves | o | meaew, sesunssmunnn. se
4 Fii ﬁ'“_ -
- Pk ¥ [
T L . B T
. L ] LIS | ERST — e e
=7 [ BRI (0 FiER | NEROSEE 5 EMERENL - e
») . . . - . A IR TN G M, EERE. CEND 5 RRES. N
E J-} ¥ E‘L WO MAGAR. TSN & BMEY. RECRR RRESE. Ta)
' 11 e | em | Bt ?
O 0la]0)] Pik s I ERERN
x AARAL (0 AR | N@HEL—aREL L adPRRS—a
Wl SAENARLS N L] LR} L] BRL & NSRRI MEE. aRPLIHG. TaNn-— EENL &
= = = - s . AEIEARNT, RSO, TEEE— AN
@ - e o W v e
[ L R o 1l R CERaR
- 2OnTE
: lﬂ?. P g A ELam) = -
) 2 WHE RS o il T vy e mau LNl
= = frry 38 nahseThe
& : .:: o 2 L h.’-““ ALERER T AR (|
] i i [ ] AEAAREAR Lo il ErEa e
L] = T e 038 ARy
[ ] - LR LAY L] [IT] LLLENR L1}
L] Lt L e ozn muwsiEen
Lt 6ic mioEn
AT nan-ait [p L L]
LM ERE ERERY
11 RENDR
T = P AR AR T
q ALA=-¢& WHERE FEE ST RS NI Tt BT T
1 | & .’ ::. AAREET. LA BEANEEL. BAREON -F RN, RE R ALA-3 L] e LT T W e LT T e T ]
= PalaFF e AVETHAREN AR T
1| B | samm | pewsentyslin ssosseses nnaARsE el UP| menxas | mEms samsrzsa
. | TEERE ELITTT o RENTN. (]
1| 8] wrPE ousmenien nlll meumEaE. Sk "
LT - -
o[ | wem .—F u. 2N Le BRTRN
RARHRABEAY. ARLETETA,
1| D] snamn | sunes. sansen. L RRARSOERARTAREY, ;. BLAREALEITE 1 SURNE EFSEREEE
amitH [ I
Ere-i L L]
] O ERAME | PEEET. BRAEM. 1:; --; ":: ERARAE, O SEEREECN SNEEATRIN I, SEASVEAAN T,
WHESHAGE, BESA NG R NEE (0 T, AR, W
P D WL ARE FRigwr. MAARFEREN. Trp-03 [ LS EENEEEOESHE. fRENEINE. ASFEENFALN LA, SERSNE
Awr s
0| (D) | menen | sees. woansmnn. Ler-a4 Wreins EHRNEAN. ANNARELERORA (AT ) . BANAEEA. BEGEN
FERARRAGEHE. CRERNERH,. SOEERROEEFR TS, BERENE
J—— Prp-0g mereis ranitiriind
L) .
S A - e nan AARRNAN. EATMRARLYER, RATES. EEWER. DANANER.
L] WEERRRE BEERTH. AEARNE A Y.
i wann T RARESTH. WAL EARNARLE
L1 WiEmEN X ELet T T
D - BANHRAN, GEARASE ARG ENRE. B, W, B PRRRARA £
- L L e e R T LT
i d S — o I EMERLE. HAANELOANNGHANLEEEdRE. AXNEOLRER.
U] o T 3.0 5 ERIMERTA. AEARNEEEE Y.
e nw EEEANEARL. EFEE A, TaaauRdtHEEL BT &i‘t devidn i HEENEN iEWEMENEARS. Ae. KR AAAEITEERENR. FOFR
R e, apsmuseascs
R, — AR HARLESETRE (EHRRANETSG. ALREERLERRE. FHTRER
' | 5 g |Me% | eanmiamRs. ¥-asunmuR. et miam I8, SERRMBARN Y.
b . frr-il | SMUBATHEEN |ANASABEIIN, FENDN. SERRNENEN .

From the library of Superior Sewing Mac

W4 Operation Manual

m Prisssss 506 ifny slschrmagnet protecticn bme M0ms

l.:" ilh that Sun down ihe sysiem power supply. 30 seconds 10 conrect the power
Safety Instruction The serinl Movvsiniis ol the [ Pemstiom] dessription SLEEP Fy i iy oug R
Floase reao wis manual carerully, also with related manual for the machinery before nmber combinatien e ik
r‘“m i - Trimming shortres fnickly inte the trimming mebe, preas the bmtom
+ For installing and operating the controller properly and safely, qualified engineers 2,0
are requined. @ @ 3.4 Error mode
p....“’..lmﬂqrm“w““mm hmhmmm af » tan matoal beally awineh o gin P the error code - nEc e o nmme frer
+ Keep room temperature bellow 45°c and above 0°c 0 B E 1,Make sure the machine has been connected comectly, 2 Confirm thad fhe contral box maich with the
+ Do nol use in humidity below 30% or above 95% or dew and mist places. ey wele, priva i ""“ o maching hgad 3 Conflem tactery resal is sceumie
: :lli m“‘;"wh s - b o it the weier guge weslle ihrvad sade] Error Code Drscription Sion
+ Toprevent inter or electric please make the ground work; 2 Sicering wcde | Dukekly fasn swsltor wode; b0 mositor sems S004) 1 esiern garcypss | T of the powes swich, and restrt sher 30 secends. e conieter il does.
the power cord ground wire must be securely connected to earth by an effective ®.H e : LIE 0 Echoorn bon |, pitin taphecs L ol s I (retmtoctoni
wtculs i
Wy (CrbCos it T Bowes 12 (1 CORESBET Rtk [P Mt poei Sopify volkge 4w o/
= Al parts for the repair provided by the Company or approved before use, Bt P o s a0 176V, the power supply waliage s low. please siari ihe costrotier s
= Please turn off the power and unplug the power cord before any maintenance mcovens e wiltage f the conboler O doss ot wonk, pleass nfem e
action, There is dangerous high voltage control box, you must turn the power off Spinochy goe] ragiect By posdopli
after one minute before opening the control bok. 3 System parameters setting list o, Ovat-voltagn whan the | Discosnect the corler pows ad check If S input vollags i s Righ (higher than
. mmmimmmmmmmmpqmmwu 3.1 Parametsr moda " mache i o 64N, W pE P ALEN e COBIULAST whin T8 R wOABDE B retumed. I s
and strictly follow it, to avoid any unnecessary damage. = i v e v " e G corsbrpiies 430 dows =0f meprk whwn fhe vollage . of rovmal e, plesse cepiace fhe
z.mmw@@nw G}E’Huhmm Srhziens mm e oo
3, VT e paramate: vEANA Ao OIS B SOCTESS, paramater nieriace Aath. Shon prees L key 10 ke e modfied e ek Ml i O S 1 Vo St oo e
i s B R ' Slencid croud fask u—mmmxm Than destart the sysiem aflec cosfrmation. o 8 sl
. Sow netiwark, pitwis ke e manteciret ang mplace e conraber |
1 Installation Instructions b Dascription gurgy | Votorcummatmessusing | Tur off e sysiem powe:, estart sl 30 seconds i see ¥ K worka wel H such fskore
1.1 Product specifications 1 larguage seecien O off | Chirese 2 Ergiah sefaut egusge 1 Chinese fishsis pp 1eGuBetly ik WAl g
0 e il the glebal " h’hﬂrmh—'::‘m:“"‘d.“,
rchms of -.u-ndu'wnu altew Pt Sale I comes|
i s Bt _ A Meadle ricp postion selecion {0ua 1. downl | R i i SEARa I SYSIST. I O 40 O08S AOf wOrk. Dl Wi the masutacteer and
Purwai Faguecy SOHzAOH: | Maseeun oupd powst | SHON | stwtameryion wgmad gl splone b et
) Enl proyplor wewg ganl . Tain o wysien possss Chech carviafly | wiils bfeg nasio! i o e
124 Ho St mrcTyptom taemy curste (O 4 o pecrppied ioncioe f Py @ § PR e srkino —— [posmr poag m waas o 8 0f pleass puag & ght then it the gyt 98 el oope)
Cerrweting (e plugs of pecsiand machine naad 1o ®w coemaperading Socxets ai the cack of conimiler, &y ] = o1nt s pmana it st s e contne
FRUN12 P (k42 Eonlink fha Play 1 S el = - - — - : Chach camtely, § in DIREI0n between 0 oonbol pane! Bed cosioler 8 08 e
Pan e L] EN BACTYPOGN WA BT (1) o A0 BTy IO F T 8 8 DO RO o] & ey e al i sl o rh w
L sgpieh mmern leu) = ik I i il Tapiac P Conibioter
o e b ! ol itad puch 8 1 gn) Ve taagnise, | | # Vi comesten: lnw Setwent Sk huad sjosiessiierany: sonisely b
Eiv 11 Nt 6 fo rumiibiem i e il B ik 1 ki ok Sif meinh i e e |
o i = g Cuarngy of mase i st L T
Sl B0 RIS I AR
Fig 11 Contralint Bockat Deagins 1§ L L ] T O P DO B R T BN N HERCIR T Erv.qp | et smemess angee | Ty 3 1o 3 move s, sher perwar down
| Pressar Foot ifier solenced socket 7 Solenosd sockel 1 Pedal socket ALttt srlort o formtie il arraie SAITry Tstbwmins (T st el Turmern lifisn < 8 o o nal o, plaise plecs e coniroler sed infuim e manufsctarst |
(31 = ] Tuiri S i Syaineh P, Chach f i FSEr SERE BUj B 00 B oSee) ST
.3 118 . oo IS D TAD BOCREL. RS CPG08 whihi (e 3 MatChesy mdh odoh oiher of 1a avsenng dvacton i of the 07T parereier Sigayi Erraad Mty WAL indirn mmtory I il s B ywiaie. -l e b i P S i
Pid ] - e i Triveng et of pedia e B At
m b ! Prapes Fgoh saeasar mode sty § 9 1l g ooy s reang 3 avweps OW Erpogg | DS Residie EERROM
re | ' Feastormard s i ot el st 171 hciarmeary o1 ievel iy
ER1-15 | Miter moer-spmed pomtestion
(1] bt [ Encrypnon wam saiseca Ll cpen tma (mal tiriit pa Tirm ot e dpdiom powe revkiact e sysdoes s 30 seconds. i i il Goew nol o,
L) ] 20 ] (] Encrytrion seam soirgid of Gme Der cycle (e T i cErraier ard mriom e mamtscum
(1) Bl 1 Enciyifin mmifh wowsde] 3 S par C0e cml Swin S cemg g Kre:AT EEFRON
" - "] Flal sstrren sham wei0CEy |urer i rale 30 Masefan ome) - - . - unded ihe inde fni-am Msry dwtrad
. Sritvengng BChO BT QR - = = = = = = = = = an Iy ke (nohe Hn u o et
(31 L] e 4 Padal sensitivity adjustment
g 13 Coarriviies ibertmc Dipfentaes: >y e ave e vaochy o o) = = o = = i i bl [ i B Pecal maverent start from Be msiial position |p 138) where the motor siops, siowly slepped forwand o the
1.3 Wiring and Grounding 4o n o b ponnt (5. 137) Wik e Modor Fund Bt ha minimum spasd (0. 100). praceading 1 tha aceeksenhi pant
W must prepare the syuiem grounding proct, @ qualited secirical ngrees i tegueste for the construcian i i (5138} whers a8 moar S1ar (L3R, uniil e MAK 1peedl RO (B 115) WABTS iR MGKS? 1L U 19 (he masEm
Product is enengzed and ready for use; you must ensure ihat Se power cullet the AC inpud is secunsly grounded 11 = ] = Wi g BRI 0 S spead fp 101} And when e pédal steps back fo the foat e posiicon (p 138, the automatc preaser koot ifng
The grounding wiie is yeiow and gresn fines, i Muit be connected 1o fe g and relable secufly o ihe P ey - o Cestruang back 15 ther st F@mming pastion (B 1M4). el innwmng i The:
I3 AL GAle ke il B sEEen weathosn s, o Tor oy M 134 < {Ha 138 1% o 138 <{ Ne 137
I.Nm-n.wd-nmmmmwhmmwﬂrmmt—nlﬁ Py L5 ] Tawny I, ChOTR o D hAton L N SIEvEngng. 190 Tetreriog [ Ho. 138 = Mo, 138 AljuUSIAG e ZOTEApCACNG FAFAMAIRTL. LSaT 26
2 Oporaiion Panel Instrucions L o ' s sheragee e ek i e 8 it potg ol mapiiad £ D pgmnden .
2.1 Oparation Panaol Display Instruction L] e Ll Tiemrng dacemagriat pa by cinesg levs Rl
hezcrding 1 the ystem working wtats, the LOD module of aparascn panel wil disciay the curont sewing pay | 0w M| Ty Spesd e
mode, BaAMEErs. Start | BN BACk DRk Ane presser foof, Redde POMDEN INMTING. 40% SN Seweg eto - el o
Funchon mark of the opesahon parei is an follows: L | - A N S TR 3'--_
1] b " Prmsis t3c¢ siieg glactiimagret po: cycle cpanegtem i) | T it g
] (1] e ] w Frarrung desty e whee, peraser foster comes Sewn a0 kel L
14 vm——
; ! ! 4+t i w 1 e :""""‘"‘"" i 1 0 il ot ks st
—- E—t——HE e
e B y &L wHE "3=F v | e [ [P —————
% - T s VAT e L] L] L
. I Ao e ate e ety wte | Pl s P it sl Pt
= a8 ®) & fafefetalaefal il - VL v
1 — e
05400

Fig i1 Domeiion Myl

4 T Pl A1an) B0 O DU BEeer (AN IRET AHED)
R

1 gy warwing mods
i 7 moier mingi propie megnureTe 00 nok e e ]

3 Actomaically selng Ne pulery 10 by e CPU ISynchnias @ necesadry and fa
e ol sermawed)
4 pAorais Wy ondl | (Il ey nsssy sing goanen ol sunmats B nonng e
Moppng 59)

LLE] Lo

PiE L] ] Sainiy wetich Rustion wel.  Fon 0o
Hices imismus S v schunimest S wmmbes wakot ard e tavies guacsly (05 spen
Inge ek e feon o) e 8
wden | on znghon L) tean Bescnpnon ey
- oW neadn Foas ™ V¥ W B RNy MO Rl PIE 1400 L]
L Up nesce Panton o e “"“"""‘""“""m — Pas bt [l
4’3 [ —— 8 = [ ———— Ld 1) La 3
12 ¥l Bt of e Erd 8 T [ F—————— .. e L
L1 ] 0
= Fot sing sher fommng " L Vewta s
< Prorsie st g ] inge Bewing wegm=ty e ali "
) ] Trrmng comtnr L BEARERES et L Iy PAE =00 1
E g et - FAT 1 1
— msos fr Surmanr pws oo Eas ! :
. s [l AR i L
- pan | v ]
™ . San s ® PAR [ ]
2.2 Key FunctionsS4 mark key Mame Desonption
o i = 11 Monltor mode
,.)._ Mo descriptian LN Dmeznption
1 o oo o, iy b e e bt maden. ARter moddy e
(F) | Pcemter st by WP— - L] sten souner {11 T mamptng voRsge of peast
paame pean - by 10 aiteage Than kg mress. - iy 3 aai fon mote - e L
LRl Counftind Wil il ol LH Tha il Etrid TS dfa) St
£ O kit rvns Sy, i g ey n Tha resdl of mal npmed (L1 T fotal uped emmhouni] o medor
e b bl o #13 Sinbe ol ancoder L] The narmping sskege of minecios
7] oot e ez 08 | g pevan 52 iy, s it g g rese I e e it mt n BC volage " Scftmarn vk
T I pmich ik L Macnne spend LI Aniong et |
| wrd Trm prrome cotowrd [T Anaiog mpl §
. unmd—w.m.—uEm il ot niiStad 15 e caude of e = [T e ST,
LE Viskc Butmn
E L Mictem wgi a36-081 Tha heuwey e of e pedes
TR T v D By, ST T O B
@ | Pwess: v erevey 33 The warning message
DAl
Algrr e BwscrnHion Larmectiey
O T parmmartee
Faamwe e s
Qe g iy .y ALA-2 " R Erm“w-whn@wnwumn
Farnmwiars st Fwind b S8 ey | 0 Cormin sEEE s metd iareg frama e
@ Tl Y L by ALR-3 T ETeAg COAEHT TECREY TN WL Press %-mnmn
by, Of-ahah-barwang can e humad on o G o8 | Themg Ooumiar siorm s
@ a— - ——— PobaFF o 8 o e Pimane wad f5 33 petandn. then fuss o 0 sow swish
P pnn charh e EmITng cofie 8 haok the segnl Claoe wher checkong
@ Factany e L0eg 51888 1 § it Swicn 19 EMEn o feoimey sogram RN UP T b ety sl pleass adai ie seeeor holder, @ sl ok solved
PR O 1 PR PN Fioes snier P4 pemmater.cange bom 2 0
nine & sSuUupply LLL - WWW.SUPSEeWw.C

SENGE  ErRETEL L S

o 38000
mnmE

Nl OORE.OSTE.EATITMAR. ASTITIS

BR OOA. O SRR

Lot 3

Rish  DOBE-OLTE-BETTING EETTIITA
o8- 0% - E1 T T
SEREENRR 40068 GHSE

i v chunaipet com

EHOnEE . DTERTED. SR

RRSEMRIGBERAS
ES T
LIFAREE TR

www chinajack com

20177



	最新W4-UT说明书1
	最新W4-UT说明书2
	最新W4-UT说明书3
	最新W4-UT说明书4
	最新W4-UT说明书5
	最新W4-UT说明书6
	最新W4-UT说明书7
	最新W4-UT说明书8



